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ITEM | QTY N[l}ﬁ/[}]gléR DESCRIPTION
1 1 353-40152 |Power Unit, FSJ-60
2 1 964-02004 |Handle Weldment
3 1 964-02005 |Frame Weldment, Right
4 1 964-02006 |Frame Weldment, Left
6 2 400-50000 |Grease Fitting, 3/16 Drive
7 1 200-31002 |Capscrew, Hex Head, 1/4-20UNC, Steel, Plated, Grade 5, 1/2" Long
8 1 964-04071 |[Roller Bearing
9 1 202-41412 |Shoulder Bolt, Socket Head, Steel, 5/16-18 Thread, ©@.375 Shaft
10 1 203-01102 |Nut, Hex, 5/16 - 18UNC, Steel, Grade 5, Plated, Nylon Self Locking
11 2 233-04003 [Spring, Extension, 1" O.D. X 8 5/8" Long, 0.120 Wire
12 1 235-21021 |[Roll, Pin, 3/16 Dia. X 1 3/4" Long
13 1 964-04043 |Handle Yoke Casting, Machined
14 1 964-04052 |Bracket
15 4 203-01406 |Nut, Hex, 1/2 - 20 UNF, Steel, Plated
16 1 964-02008 |Lift Arm Weldment
17 1 964-04041 |Lift Pad Casting, Machined
18 2 203-11903 |Nut, Hex, Jam 1-14UNF, Steel, Plated
19 2 964-04053 |Link
20 1 964-04067 |Lift Arm Pin
21 4 230-11004 [Retaining Ring, External, Heavy Duty, 1/2" Dia.
22 1 964-04042 |Lift Pad Mount, Machined
23 1 964-04069 |Axle
24 2 204-11901 |Washer, Lock, Split Type, 1", Med., Steel, Unplated
25 2 204-01804 |Washer, Special, 1 3/8 O.D. X 7/8 1.D.
26 2 230-13002 |Retaining Ring, External, 7/8" Dia.
27 2 480-00016 |Wheel & Grease Fitting Subassembly
28 1 964-04066 |Lift Pad Pin
29 4 203-01202 |Nut, Hex, 3/8 - 16UNC, Steel, Plated, Grade 5, Nylon Self Locking
30 2 964-04065 |Frame Spacer
31 2 204-11700 |Washer, Lock, Split Type, 3/4, Medium, Steel, Plated
32 2 203-01701 |Nut, Hex, 3/4 - 10UNC, Regular, Steel, Plated
33 1 964-04070 |Pivot Bolt
34 4 204-01200 |Washer, Flat, 3/8 , Type B, Plated
35 4 202-01217 |Capscrew, Hex Hd, 3/8 - 24UNF, Steel, Grade 5, Plated, 1" Lg
36 2 480-11042 |Caster, Swivel, Plate, 3" Dia. Glass Filled Nylon Wheel
37 8 203-01101 |Nut, Hex, 5/16 - 18UNC, Regular, Steel, Plated
38 8 200-31104 |[Capscrew, Hex Head, 5/16 - 18UNC, Steel, Grade 5, Plated, 3/4" Long
41 2 204-01403 |Washer, Flat, 1/2, Type A, Wide, Steel, Plated
42 1 204-01011 |Washer, 5/16" X 7/16" X .032" Thick, Steel
43 1 204-10804 [Washer, Lock, Split Type, #10, Stl, P1




Notes:
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Torque Item 6 to 600 Ft-Lbs

Torque Item 3 to 600 Ft-Lbs

Apply Telfon Paste to Item 27

Appy White Lithium Grease on Items 2, & 17.

Apply Removable Loctite on Items 3, 6, 10 & 17.

Hydraulic oil.: 16 oz.
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SECTION B-B
SCALE 1:2
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SECTION A-A
SCALE 1:2

ITEM | QTY | \(niuEg  |DESCRIPTION
1 1 353-44044 |Piston Rod Weldment
2 1 390-01071 |Quad Seal, 1 1/41.D. X 1 5/8" O.D. X 3/16 CS
3 1 353-43066 |Cap
4 2 390-01005 |O'Ring, 2 7/8 O.D. X 2 3/41.D., ARP 568-039
5 1 353-41095 |Reservoir
6 1 353-41096 |Cylinder
7 1 353-49010 |[Magnet, 1/8 Dia., X 7/16 Long
8 1 390-11152 |Seal, 2" O.D. X 15/8"1.D. X 3/8
9 1 390-01070 |O'Ring, 2-7/16 OD x 2-1/4 ID x 3/32, 70 Duro
10 1 353-49409 |Hydraulic Block Casting, Machined
11 2 236-00005 |Ball, 1/4 Dia., 440 C Stainless Steel, Gr 25, 58-62 RC
12 1 233-10007 [Spring, Compression, .250 O.D. X .406
13 1 236-00006 |(Ball, 3/8 Dia., 440 C Stainless Steel, Gr 25, 58-62 RC
14 1 233-12002 |Compression Spring .406 Dia.
15 1 274-34001 |Plug, Straight Thread, Recessed Hex, With O'Ring
16 1 390-01006 |O'Ring, 1 1/8 0.D. X 1 1.D.
17 1 353-49412  |Plunger housing
18 1 390-10009 |Seal, 7/16 X 11/16 X 3/16
19 1 233-15013 [Spring, Compression, 1.225 O.D. X 5" Long, 9 Lbs/In
20 1 964-04044 | Spring Cage
21 1 204-01614 |Washer, Plain, 5/8 Type - B, Plated, 1 1/4 O.D., Narrow Rim
22 1 964-04085 |[Retaining Ring, Ext, 5/8 Dia.
23 1 353-49411 |Plunger
24 1 964-01003 [Release Stem Assembly
25 1 390-00002 |O'ring, 3/8 O.D. X 1/4 1.D. X 1/16, ARP-010, 70 Duro, Buna-N
26 1 390-11153 |Wear Ring, 2.000" OD X 1.750" ID X .500", Butt Cut
27 1 275-20009 |[Pipe Plug, 1/8 External Hex
28 1 353-49056 |Rod, Tapered Release
29 1 353-49057 |Release Guide
30 1 233-11007 |Compression Spring, .312 O.D. Ground
31 1 201-31202 |Set Screw, Steel, 3/8-24 UNF X 3/8 Long, Hex Socket Head, Oval Point
32 1 353-49089 |Expansion Plug, 7/16 Dia.
33 3 230-40003 [Hole Plug, 5 mm Dia., Pull Type
34 1 201-00821 |Capscrew, Socket Head, #10-32UNF, Steel, Grade 8, .500" Long
35 1 204-00807 |Washer, Special, .197 1.D. X .745 O.D. X .050 Thick
36 1 353-49413 |Sleeve




